- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - Y - - - -

DRAWING MADE IN THIRD ANGLE PROJECTION | obb38] < obb 331 /home/anp16926/ edmmod

|
|
|
: PART ~EV FIRST TERMINAL NAME . ol ok CRIMPING DATA
| NUMBER USED —
} 566381 —1 B [1-471273-2 50372 cRIHMP HETerT WIRE STZE =
\ - 073 A\ (2) 20 STR (O
\ - -1 -] - - 70 | 0
} - - | - - - 69 | W)
\ NOT USED N N N 58
1 NOT USED - - - - - 67
: CRIMP S1ZE TYPE RANGE _ _ _ _ _ 66
1 NN WIRE .090 F 1200-2600 CMA - —— - - Ei .
: @ INSUL - - - 1 - C 465184-8 LUBRICATOR ASSY 53
: ‘\\/ FEED APPL INST SET UP GAGE| LAYOUT 52
| 5 . 350 - - - 1 - B 4523731 PLATE 1.D. 5]
: é%é eﬂ/\ WIRE STRIP LENGTH - 3 - A 21017-6 SCR, RH DRIVE 50
: N / a TERM APPL SPEC 114-2088 - - - - - ES
BEREEE B e - -1 -1 - - 57
BEL R - 56
: e 1 - B 815933-1 MOUNT, REEL BRACKET 125 - - - - - 55
: g;@ 1 — B 461903-1 BRACKET, AIR SWITCH SHROUD 124 - - - - - 54 ——
| o~ ¢ 1 = C 461904—1 SHROUD, AIR SWITCH 123 = - - = - 53
: gfé 1 - A 2-21002-2 BHCS, 8-32 x .50 102 1 - B 5326531 AIR FEED CYLINDER SUB-ASSY | 52
| coh 5 = A 2-21002-0 BHCS, 8-32 x .25 127 1 - C 5I2655-5 AIR FEED VALVE SUB-ASSY | 5]
: :Eg GUARD AooEMBLY 2 - A 21018-4 NUT, 4-40 120 _ ~ - _ ~ 50
: igi g = A 1-21002-3 BHCS, 4-40 x .25 119 = - - = = 49
| =82 1 - B 816303-2 SIDE GUARD 118 1 - C 570238 BASE MOUNT 48
: E;g A ECOMMENDED SPARE PARTS. 1 = D 7684341 TOP GUARD 117 1 - B 4B5317-1 BASE PLATE 47
| Z, 2 1 = B 7685621 GUARD ASSEMBLY 116 = - - = = 46
| - = = - - 115 1 - B 3148393-2 ANVIL HOLDER 45
: A FTEMS NOT SHOWN. - - - - - 114 g 1 - C 2-683722-5 ANV IL 44
: 4 = A 371178 BASE MOUNT WASHER 113 = - - - = 43 | C
| A CRIMP HEIGHT IS GIVEN FOR 3 - A 3-21015-1 SCR, HEX HD 3/8-16 X 1.00 112 4
: SET-UP PURPOSES ONLY. - - - - - 171 1 - A 387083 SHEAR SPRING 417
: 1 = A 1-21002-9 SCR, BHC B-32 x .B2 110 1 - B 314835-1 BASE BLOCK 40
| g = A 2-21002-1 SCR, BHC 8-32 X .38 109 A 1 - B 314892-1 SHEAR, PLATE 39
} - = = - - 108 : 1 - B 314891 -1 SHEAR, FLOATING 38
: - = = - - 107 1 = B 31483971 SHEAR, DEFLECTOR 37
| - - - - = 106 1 - A 385138 TIP, FEED FINGER 36
: - - - - - 105 - - - - - 35
| - - - - - 104 - - - - - 34
} - | -] -] - - 103 - | -] -] - - 33
: D 1 - A 2-21002-4 SCR, BHC 8-32 X .75 102 - - - - - 32 |(]
| - = = - - 107 1 = B 8158721 BRACKET, FEED MOUNTING 37
: @ 3 = A 21001-6 SCR, SHC 1/4-20 X 1.00 |[100 - - - - = 30
| 1 = A 21024-6 WASHER, LOCK #1/4 99 - - - - - pls
: 1 = A 21055-8 WASHER, FLAT #1/4 93 1 = B 5929682 SPACER, STRIPPER pls
| 1 = A 21024-8 WASHER, LOCK #3/8 g7 2 - A 314898-1 STRIPPER D7
: e 1 = A 3-21001-6B SCR, SHC 3/8-16 X 1.25 96 1 - B 592875-4 MOUNT, STRIPPER pls
; - -1 -] - : 95 - -] -1 - : 25
\ @ R - 34 R - 24
} - - | - - - 93 - - | - - - 23
| 3 = A 2-21000-8 SCR, SHC 8-32 X .B3 g2 1 - B 815332-1 STRIP GUIDE PLATE 02
: @ g = A 3-21000-0 SCR, SHC 8-32 X .88 g7 1 - B 768959-1 FRONT STRIP GUIDE D1 B
| @ - - - - - 90 1 - B 768490- 1 REAR STRIP GUIDE 20
: S 1 - A 3-21008-0 SCR,SET SELF-LOC 6-32 X .32| 89 T - B 387650-4 DRAG, STOCK 19
: = 4 = A 21001-3 SCR, SHC 1/4-20 X .B2 35 - - - - = 18
| 4 = A 2-21000-7 SCR, SHC 8-32 X .50 37 - - - - = 17
: @ 1 = A 3734869 STOCK DRAG SPRING 36 - - - - = 16
| 1 = B 370573 DRAG STUD 35 - - - - - 15
: g = A 21021-4 NUT, HEX, SELF-LOC 10-32 | 84 - = - - = 14
; @ - | - -] - - 33 - -] -1 - - 13
\ - | - -1 - - 82 - -1 -1 - - 12
: - ~ 1 = A 2-21000-6 SCR, SHC 8-32 X .38 31 1 = A 375635 HOLDER, FEED FINGER 11
| 3 S 1 = A 21024-4 WASHER, LOCK #8 30 1 = A 374939 TENSION ADJUSTING PLATE | 10 ——
: ég @ g 1 = A 5-21028-1 FEED FINGER PIN, DOWEL 79 - = - - - g
| o 7 3 = A 1-21543-2 SCR,SET 8-32 X .25 78 - = - - - 3
: E%{ & 5 = A 21055-6 WASHER, FLAT #8 77 1 = B 816239-1 RAM 7
: 2@2 1 - A 21018-6 NUT, JAM 8-32 76 w - B 3148941 TOOL HOLDER 5
| TES @ T — A 4-21006-4 SCR, SET 8-32 X .50 75 — — — — — 5
: é%g - - - - - /4 2 - B 314836-1 SPACER 4
| 8% 1 = A 3-21000-5 SCR, SHC, 10-32 X .50 773 : 1 = B 314835-2 SHEAR DEPRESSOR 3
: ntfg 1 - A 2-21549-3 SCR, SET SELF-LOC 1/4-20 X .50| 72 - — - - - 2
: ;;% @ 1 = A 5-21023-9 PIN,SLOTTED SPR .312 X 1.50| 7] : 1 - C 2-456406-0 WIRE CRIMPER .030 F ]
| 238 -1 | um | o PART NO DESCRIPTION L —1 |um |5 PART NO DESCRIPTION L
: %Ef ‘ 44— REVISION OF EACH ASSY NO (WHEN BLANK, USE DWG REVISIOND ‘ ‘ ‘ ‘ 44— REVISION OF EACH ASSY NO (WHEN BLANK, USE DWG REVISIOND A
: %é% PARTS LIST QTY REQD PER ASSY PARTS LIST

o= MATL HT TR FIN
T (45) S0 NoT seaie PR ) ) )
| pe-4 TOLERANCES UNLESS
| ~ok OTHERWISE SPECIFIED: 8? akER 11/9/93|APP él/%EEE
| gon S e CHK 11/15/33 REL 11/16/93 AMIP e 180umg, PA. 171053508
: ga% LZO B | ECN 0150-9328-99 | TE j Etg EEE i: NAMEC.ERISMAN P — MACHINE REF

[Cfa i) — — 5-99
: g%% — - 1 T0150-7810-97 T8 oo éﬁﬁf?&{u%z 7 STD APPL. (45° ROTATED SPLICE) | 5Tp aPPL

O - = =) _

- fei | B6 c ST reT mevision meooms o Tonre |Banareebdie®, S8 | 1:a | D [R° 566381 EERRAE
AMP 3308 REV 12*898 \V 17-MAY-93 | 16:39:41 amp16926 > ! = 5 = 4 3 < W



